Download Print this page

Carton Contents; Hardware Package - Craftsman 486.24278 Operator's Manual

Snow cab
Hide thumbs

Advertisement

1.
Base Assembly
2.
Weight Bracket
3.
Drawbar Bracket
REF
QTY
A
1
Hex Bolt, 5/8" x 1-3/4"
B
2
Carriage Bolt, 5/16 x 2"
C
4
Hex Bolt, 1/4 x 1-1/2"
D
8
Hex Bolt, 5/16" x 1"
E
2
Flat Washer, 5/16"
F
4
Nylock Nut, 1/4"

CaRTON CONTENTS

4.
5.
6.
1

HaRDwaRE PaCKaGE

A
B
NOT SHOWN FULL SIZE
I
DESCRIPTION
U-Tube
Upright Tubes (2)
Rope
4
5
2
3
SHOWN FULL SIZE
C
F
REF
QTY
G
8
H
1
I
4
J
2
K
2
3
7.
Support Rods (3)
8.
Top Tubes (2)
9.
Vinyl Canopy
6
D
G
J
DESCRIPTION
Nylock Nut, 5/16"
Nylock Nut, 5/8"
Spiral Hook
Footrest Clamp
Plastic Knob
7
8
9
E
H
K

Advertisement

loading